SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pect n pectrum I:Iv?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS PAES
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.39130 MHz -58.30 dBm -45,30 dB 30.000 MHz 690.000 MHz 100.000 kHz 638.71064 MHz -58.39 dBém -45,39 dB
725,000 MHz 1.000 GHz 100.000 kHz 966.89560 MHz =-57.76 dBm -44,76 dB 725,000 MHz 1,000 GHz 100.000 kHz 985.85165 MHz -57.65 dBm -44.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.55 dBm -32.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.67 dBm -32.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.89389 GHz -42.42 dBm -29.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.90139 GHz -42,62 dBm -29.62 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03874 GHz -43.66 dBm -30.66 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04724 GHz -43.86 dBm -30.86 d&
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Middle Channel / QPSK

Middle Channel / 16QAM

00:0

Spectrum e Spectrum -
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
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-80 dBm
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||| tart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 631.45427 MHz -57.84 dBm -44.84 dB 30,000 MHz 630.000 MHz 100.000 kHz 627.82609 MHz -58.50 dBm -45.50 dB
725.000 MHz 1.000 GHz 100.000 kHz 955.90659 MHz -57.69 dBm -44.69 dB 725,000 MHz 1,000 GHz 100.000 kHz 928.70879 MHz -57.53 dBm -44,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51187 GHz -46.68 dBm -33.68 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.60635 GHz -46.96 dBm -33.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.90689 GHz -42,40 dBm -29.40 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.89889 GHz -42.,45 dBm -20.45 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03974 GHz -43.66 dBm -30.66 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03274 GHz -43.91 dBm -30.91 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

ooz

Spectrum pectrum
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 629.80510 MHz -58.30 dBm -45,30 dB 30.000 MHz 690.000 MHz 100.000 kHz 627.16642 MHz -58.29 dBm -45,29 dB
725,000 MHz 1.000 GHz 100.000 kHz 988.32418 MHz -57.50 dBm -44,50 dB 725,000 MHz 1,000 GHz 100.000 kHz 954 53297 MHz -57.73 dBm -44,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.63 dBm -32.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97926 GHz -46.86 dBm -33.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -42.48 dBm -29.48 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.89989 GHz -42,35 dBm -29.35 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05324 GHz -43.83 dBm -30.82 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.07523 GHz -43.92 dBm -30.92 d&
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LTE Band 12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" ectrum ué]
Ref Level 0.00 dBm  Offset 10,90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,90 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
e SPURIOUS LINE_ABS PAES e $PURIOUS LINE_ABS PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||| tart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 630.000 MHz 100.000 kHz 623.20840 MHz -58.31 dBm -45.31 dB 30,000 MHz 630.000 MHz 100.000 kHz 621.22939 MHz -58.31 dBm -45.31 dB
725.000 MHz 1.000 GHz 100.000 kHz 973.48901 MHz -57.61 dBm -44.61 dB 725,000 MHz 1,000 GHz 100.000 kHz 996.56593 MHz -57.71 dBm -44.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -45.23 dBm -32,23 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.39965 GHz -45.44 dBm -32.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.89689 GHz -42,47 dBm -20.47 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.91839 GHz -42,53 dBm -29.53 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04024 GHz -43.74 dBm -30.74 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04074 GHz -43.81 dBm -30.681 dB
L ] o L Ax
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SPORTON LAB.

FCC RADIO TEST RE

PORT

Report No. : FG042038B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum pectrum
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 638.71064 MHz -58.18 dBm -45.18 dB 30.000 MHz 690.000 MHz 100.000 kHz 636.07196 MHz -58.21 dBm -45.21 dB
725,000 MHz 1.000 GHz 100.000 kHz 845.46703 MHz -57.68 dBm -44,68 dB 725,000 MHz 1,000 GHz 100.000 kHz 997 66484 MHz -57.15 dBm -44,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62984 GHz -46.76 dBm -33.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63134 GHz -46.91 dBm -33.91dB
3.000 GHz 7.000 GHz 1.000 MHz £.91089 GHz -42.52 dBm -29.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42,51 dBm -29.51 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05024 GHz -43.84 dBm -30.84 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.03574 GHz -43,73 dém -30.73 d&
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum pectrum
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||| tart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 630.000 MHz 100.000 kHz 632.44376 MHz -58.40 dBm -45.40 dB 30,000 MHz 630.000 MHz 100.000 kHz 636.40180 MHz -58.51 dBm -45.51 dB
725.000 MHz 1.000 GHz 100.000 kHz 935.57692 MHz -57.62 dBm -44.62 dB 725,000 MHz 1,000 GHz 100.000 kHz 990.79670 MHz -57.49 dBm -44.49 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48138 GHz -46.54 dBm -33.54 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99425 GHz -46.92 dBm -33.92 d8
3.000 GHz 7.000 GHz 1.000 MHz £.03987 GHz -42,52 dBm -29.52 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.88589 GHz -42.44 dBm -20.44 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.06823 GHz -43.83 dBm -30.83 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04424 GHz -43.78 dBm -30.78 dB
J { J L
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0013
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0034
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0037 PASS
-20 Normal Voltage 0.0038
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.48 4.49 4.35 5.83 PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A13-10f 15

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 13/ 10MHz / QPSK

Middle Channel/ 1RB

Middle Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 10,90 d& Ref Level 30.00 dém  Offset 10,90 d&
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C y G Distribution Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,57 cbm  23.08 dbm 3.52 dB 2.56 dB 3.42 dB 3.48 dB 3.54 0B Trace 1 | 20,53 cbm 25,57 dbm 5.04 dB 2.43 dB 3.85 dB 4.49 db 4.90 0B
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LTE Band 13/ 10MHz / 16QAM

Middle Channel/ 1RB

Middle Channel / Full RB

Spectrum
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Ref Level 30.00 dém  Offset 10,90 d& Ref Level 30.00 dém  Offset 10,90 d&
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C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 1556 cbm 22,96 dbm 4.38 db 3.04 dB 4.32 db 4.35 dB 4.41 db Trace 1 | 19,56 cbm 26,01 dbm 5.43 dB 3.01d8 4.90 dB 5.83 dB 5.25 dB
e — —
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TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.92 491 - - - - -
Middle CH - - - - 491 4.93 9.85 9.67 - - -
Highest CH - - - - 474 | 4.85 - - - - -
TEL : 886-3-327-3456 Page Number : A13-30f 15

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 781.218 MHz 14.33 dBm ndB down 4.915 MHz ML 1 779.86 MHz 13.47 dBm ndB down 4,905 MHz
TL 1 777.032 MHz -11.98 dém ndé 26.00 dB TL 1 777.072 MHz -12.68 dém ndé 26.00 d8
T2 1 781.948 MHz -11.85 dém Q factor 158.9 T2 1 7B1.578 MHz -12.32 dém Q factor 158.0
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 GBm  Offset 10,90 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.1 dBm| ™Il 13.69 dBm|
782 93000 MH?Z| 784.09800 MHz
= ;( ndB 26.00 dB| @ ndB M1 26.00 dB|
0u e P e B 4.905000000 MHz 104 . N o P “ 4.925000000 M2
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 782.33 MHz 14.31 dBm ndB down 4.905 MHz ML 764,038 MHz 13.69 dBm ndB down 4,925 MHz
TL 1 779.542 MHz -12.17 dam nds 26.00 d8 TL L 779.562 MHz -12.37 dam nds 26.00 d8
T2 1 784.448 MHz -11.50 dém Q factor 159.5 T2 1 764,468 MHZ -12.40 dem Q factor 158.2
L I ) - L I ] b

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.65 dBm| mili] 14.02 dBm|
783 03100 MHzZ| 784.72000 MHz
e ‘:‘( ndB 26.00 dB| & ndB 26.00 dB|
LS i, M\ B 4.735000000 MHz W A By 4.845000000 MHz
10 d - e f Ty 10 d - o o s
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CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 783.031 MRz 14.65 dBm ndB_down 4.735 MHz ML 7B4.72 MHZ 14.02 dBm ndB_down 4,845 MRz
TL 1 782.122 MHz -11.37 dbm nd8 26.00 dB TL L 762.092 MHz -12.00 dBm n 26.00 dB
T2 1 786.858 MHz -12.35 dém Q factor 165.4 T2 1 7B6.938 MHz -12.10 dém Q factor 162.0
—

L it J -

L U ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

Spectrum t"é“ Spectrum [“5“
Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.19 dBm| ™Il
" 784.2580 MHzZ| )
= - 26.00 dB « 3
04 Joa e Uinehte ©.850000000 MHz 104 9.670000000 MHz
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i /| \n
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S Iy N PN s -
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 784.258 MHz 16.13 dBm ndB down 9.85 MHz ML 763,259 MHz 15.55 dBm ndB down 9,67 MHZ
T1 1 777.125 MHz -9.12 dBm nds 26.00 d8 T1 1 T77.145 MHzZ -9.76 dBm nds 26.00 da
T2 1 786.975 MHz -10.15 dém  factor 79.6 T2 1 7B6.815 MHz -9.35 dBm  factor 81.0
L JL J GHINNRND e L JL J (N e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.49 - - - - -
Middle CH - - - - 4.49 4.49 8.99 8.97 - - -
Highest CH - - - - 4.49 4.46 - - - - -
TEL : 886-3-327-3456 Page Number : A13-6 of 15
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 13
Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.87 dBm| ™Il 13.17 dBm|
20 " 781.48800 MH?Z| - 780.83900 MHz
Oce B 4.4B5514486 MHz 4.485514486 MHz
04 ] AT, ST [ (P 04 "" NN SN
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. | VY S [
= =7 A
e
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60 d -60 db
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 781.488 MHz 13.87 dém ML 7B0.639 MHz 13.17 dém
TL 1 777.26224 MHz 8.55 deém Oce Bw 4.485514486 MHz T1 1 777.26224 MHZ 8.05 dBm oce Bw 4. 485514486 MHZ
T2 1 781.74775 MHz 9.53 dbm T2 1 781.74775 MHz 7.56 dém

L )i ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.20 dBm| ™Il 13.45 dBm|
0 780.41200 MH?Z| - 783.65800 MHz
o Oce B 4.485514486 MHz - 1 4.485514486 MHz
104 : A\ o SELEINEVS NS e 0d BATEAY L= T, :
| \ |
04 ! od 4
/ | \
10d y 0 / |
! / \
20 d f 20 di |
/ nJ \
e el at A LY T !
| -3ngem; SRR Yy SO ~
o] et |
-40d -40 d
50 df -50 di
60 d -60 db
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 780.412 MHz 14.20 dBm ML 763,658 MHz 13.45 dBm
T1 1 779.76224 MHz 9.21 dBm oce Bw 4.485514486 MHz T1 1 779.76224 MHzZ 8.00 dBm oce Bw 4. 485514486 MHZ
T2 1 784.24775 MHz 7.56 dém T2 1 784.24775 MHZ .38 dbm
L I ) - ( It ] I

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Ref Level 30.00 cBm  Offset 10,90 dB & RBW 100 kHz
o Att 0 de SWT 12 ps @ VBW 300 kHz  Mode Auto FFT

RefLevel 30,00 cBm  Offset 10,50 dB « RBW 100 kHz

b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 14.28 dBm) MiL1] 14.12 dBm)
2 784.20000 MHz o 783.31100 MHZ
y Occ Bw 4485514486 MHz| X Occ Bw 4.455544456 MHz|
. TR Rdnondhonol o A e
od 0 /
{ \ / \
-10 di \ -10 df - -
20 df 1‘1 20 df !
: ™~ \ =
G AT e
Ty MU e,
50 df 50 d
&nd -60 di
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 784.2 MRz 14,28 dam ML L 7B2.311 MHz 14.12 dBm
T 1 782.25225 MHz 9.76 dBm Oce Bw 4,485514456 MHz TL L 782.27223 MHz 7.57 dm Oce Bw 4.455544456 MHz
T2 1 786.73776 MHz 8.44 dam T2 1 786.72777 MHZ 8.11 dam
N
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Spectum | = Spoctrum | [=
Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.69 dBm| ™Il 14.04 dBm)
" 784.2980 MHzZ| ) 782.6990 MHz
= - 8.001008991 MHz « T occaw 8071028971 MHz
PO ISP oV P, it e | AR e A T2
10 d "' 104 el / | " s
] ! 1
i / \
LEE i 0 dle
/ { |
-10 dBm 1 - -10 dBm J '\
\
/
20 dam / it 20 dam J -
s Yo, e N
-30 dBm = = -30 dm: LAA R eV .
[ S /| I
-40 dBm —+ e -40 dem -
AN N\t g
-50 dém -50 dém
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 784.288 MHz 15.69 dBm ML 7B2.699 MHz 14.04 dBm
T1 1 777.5045 MHz 10.24 dBm oce Bw 8.991008991 MHz T1 1 777.5045 MHz 8.83 dBm oce Bw 8.971028971 MHZ
T2 1 785.4955 MHz 10.18 dBm T2 1 786.4755 MHz 8.79 dbm
[ ) ) TInn v [ )i ) TInn e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1RB

Highest Band Edge / 1 RB

ectrur

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PARS Limit Gheck PARS
20 dbie —BBURIOUS | INE ABS pAkS 20 dbipe—$LURLANS | INE ABS D [
10 dem ﬂ 10 dBm “[
ode “ 0 dem ”
10 dBm ] f -10 dem — ’ ‘
20 dBm J |‘ -20 dBm , \
SRURIGUS_LINE_ABS ] \ | SPURIGUS_LINE_aBS_ ] 1
-40 dBm 7 \Jﬂ 1 -40 dBm J"v \/ !
-50 dém r - H“ﬂL—F T -50 dém \‘
59,484, G0.de
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 763.0 MHz 7007 pts Stop 806.0 MHzZ
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 771,51748 MHz -60.54 dém -25.54 db 763.000 MHz 775.000 MAz 6.250 kHz 767.95704 MHZ -60.71 dBm -25.71 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.85999 MHz -48.93 dém -35.03 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.54261 MHz -48.89 dBm -35.89 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99376 MHz -53.44 dBm -40.44 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.92483 MHz ~53.68 dBm 20,68 db
776.000 MHz 788,000 MHz 100,000 kHz 777,37263 MHz 19.64 dBm -10.36 d& 276,000 MH= 788,000 MHz 100,000 kHz 78668731 MHz 20.07 dbm 9.7 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.03412 MHz -53.80 dém -40.80 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.03162 MHz -53.06 dBm -40.06 d8
788.100 MHz | 793,000 MHz 100,000 kHz 768,12652 MHz -49.31 dbm -36.31 d8 788,100 MHz | 793,000 MHz 100,000 kHz 788 30245 Mz -46.52 dBm -33.52 dB
793.000 MHz 808,000 MHz 6,250 kHz 707,33117 MHz -60.57 dém -25.57 dB - -
793.000 MHz 806.000 MHz 6,250 kHz 797.99351 MHz 60.49 dBm 25.49 dB
Y
il i e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES

20 dbipe —$PURIOUS | INE ABS pAkS e e -

10 dBm 10 dém

0 de ! 0. dem ‘

-10 dem — } ‘i -10 dBm — i

-20 dBm H ‘ll -20 dBm Jl’ li

SPURIDUS_LINE ABS / | SFURIOUS_LINE_aBS_ /J Ik.,

=~

-40 dBm 40 dBm

-50 dBm 'j I 50 dBm.

S0 dB . [ L60. Abm, r

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop B06.0 MHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 774.86214 MHz -60.22 dBm -25.22 d& 763.000 MHz 775.000 MHz 6.250 kHz 770.06693 MHz -60.60 dbm -25.60 db
775.000 MHz 775,900 MHz 100.000 kHz 775.89056 MHz -41.68 dém -28.68 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -48.63 dBm -35.63 dB
775.900 MHz 776.000 MHz 30,000 kHz 77596379 MHz -45.37 dém ~32.37 di 775.900 MHz 776.000 MHz 20.000 kHz 77595170 MHz -52.94 dBm -29.94 dB
776.000 MHz 788.000 MHz 100,000 kHz 781,42458 MHz £.53 dBm -24.47 dB 776.000 MHz 788.000 MHz 100.000 kHz 783,17483 MHz 5.49 dBm -24.51 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.06219 MHz ~47.37 dBm -34.37 dB 788.000 MHz 788.100 MHz 30.000 kHz 788,00255 MHz -42.94 dBm -29.94 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.43042 MHz -42.77 dém ~29.77 d& 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -39.74 dBm -26.74 dB
793.000 MHz 506.000 MHz 6.250 kHz 79573377 MHz -60.41 dBém -25.41 d8 793.000 MHz 806.000 MHz 6.250 kHz 800.81169 MHz -60.42 dBm -25.42 dB

Jj J [ e
21:38:04
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SPORTON LAB.
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Report No. : FG0420

38B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrur

Sp

m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvgPwr (@1 &vgPwr
Limit §heck PABS Limit Gheck PABS
20 dbie—RBURIOUS | INE ABS pAES 20 dbipe—$RURIONS | INE ABS DA
10 dBm ﬂ 10 dBm ﬂ
0 de “ 0dem “
-10 d8m — ) - -10 dem: — ‘ l
-20 dem J !l 20 dem ,‘ ‘
SPURIDUS_LINE_ABS / b | SPURIGUS_LINE_aBS_ I
-40 dBm - l\j\-—j -40 dBm / \\
50 dem [ b | -50 dBm — e
A0 B0, S dBm.
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
purious E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 770,70230 MHz -60.64 dBm -25.64 db 763.000 MHz 775.000 MHz 6.250 kHz 77356743 MHz ~60.81 dBm 2581 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.81863 MHz -48.25 dém -35.29 dB 775.000 MHz 775.900 MHz 100,000 kHz 77567747 MHz -48.94 dBm -35.94 db
775.900 MHz 776.000 MHz 30.000 kHz 775.99346 MHz -52.71 dBm -39.71 dB 275.900 MHz 776.000 MHz 30.000 kHz 77502443 MHz 53.36 dbm 20,36 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32458 MHz 18,47 dBm -11.53 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,62737 MHz 19.36 dBm -10.64 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.04550 MHz -53.07 d&m -40.67 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.04770 MHz -49.66 dBm -36.66 dB
788.100 MHz | 753,000 MHz 100.000 kHz 792 78706 MHz -49.26 dBm -36.26 dB 788,100 Mz 793,000 MHz 100,000 kHz 786,77308 MHz -46.34 dBm -33.3¢ dB
753.000 MHz 205.000 MHz 5.250 kHz 905.96753 MHz -60.48 dBm “25.49 db 793.000 MHz 806.000 MHz 6.250 kHz 801.14935 MHz -60.64 dBm -25.64 db
T
)i e ) ) e
az0
pectrur = sp m
Ref Level 30.00 dBm  Offset 10,90 dB. Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avapwr (@1 AvgPwr
Limit Gheck PABS Limit Gheck PABS
20 dbie—$PURIOUS | INE ABS pAkS 20 dbipe—$RURIONS | INE ABS DA
10 dBm 10 dBm
0 de 0dem ‘
-10 dém - { ‘\ -10 dem — \
-20 dBm ‘ \ -20 dBm
| e | \
SPURIOUS_LINE_ABS /) 1 | SPURIOUS_LINE_ABS i L
-40 dBm S -40 dem = |
-50 dBm [/ 50 dBm
<60 dam A0 dbm. r
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop B06.0 MHz
issi Spurious Emissions
Rﬂnge Low | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 77497003 MHz -60.37 dBm -25.37 d& 763.000 MHz 775.000 MHz 6.250 kHz 766,26673 MHz -60.69 dbm -25.69 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -40.97 dém -27.97 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.87617 MHz -48.65 dBm -35.65 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,97448 MHz -44.29 deém -31.29 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99815 Mhz -52.69 dbm -39.69 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,67632 MHz 4.68 dém -25.32 d& 776.000 MHz 788,000 MHz 100.000 kHz 782,94705 MHz 4.65 dBm -25.35 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.08457 MHz -47.88 dBm -34.88 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.04311 MHz -42.80 dBm -29.680 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.34231 MHz -43.56 dém -30.56 de 788.100 MHz 793.000 MHz 100.000 kHz 788,10734 MHz -38.97 dBm -25.97 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.88961 MHz -60.66 dBm -25.66 dB 793.000 MHz 806.000 MHz 6.250 kHz 795.51299 MHz -60.52 dBm -25.52 dB
T
I [ il ) we

: B.MAY.2020
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.20 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit heck PABS Limit ¢heck PAES
20 dh'uuu EPURIOUS INE_ABS pARG 20 dg;“‘#’_ PURIQUS JINE ABRS | pakg r‘
10 dBm ﬂ w0d J‘|
o I . i
-10 dBm — IJ ‘I\ -10 dBm — A
-20 dBm J | -20 dBm f ‘\
SRURIGUS_LINE_ABS ; ‘\ | SPURIOUS_LINE_ABS I lk
-40 dBm 4 40 derr
NI A AL A AN A
50 dBm N I 50 denmn \—/‘ Sl i
A Fot r A0 4R
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 772,92008 MHz -60.64 dém -25.64 d& 763.000 MHz 775.000 MHz 6,250 kHz 764,32458 MHz -60.52 dBm -25.52 dB
775.000 MHz 775,900 MHz 100.000 kHz 77528906 MHz -48.86 d&ém -35.86 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.67567 MHz -49,00 dBm -36.00 dB
775.900 MHz 776.000 MHz 30,000 kHz 77595539 MHz -52.47 dBm -40.47 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,94071 MHz -53.91 dém -40.91 dB
776.000 MHz 788,000 MHz 100.000 kHz 77761239 MHz 19.88 dBm -10.12 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 19.97 dem -10.03 dB
788.000 MHz 788,100 MHz 30,000 kHz 788,06698 MHz -53.79 dBm -40.79 d& 788.000 MHz 788,100 MHz 230,000 kHz 788.02213 MHz -53.08 dBm -40.08 dB
788.100 MHz 793,000 MHz 100.000 kHz 790,84371 MHz -49.23 dBm -36.23 dB 788.100 MHz 793.000 MHz 100,000 kHz 790.83392 MHz -48.77 dBm -35.77 dB
793.000 MHz 806.000 MHz 6.250 kHz 795,75974 MHz -60.49 dBm -25.49 di 793.000 MHz 806.000 MHz 6.250 kHz 795.16234 MHz 9 dém -25.59 dB
) ] [ i [ )i ] ]

20:0

B.MAY.2020 20

J

Band Edge / Full RB

Spectrum |

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS

20 dhml“ PURIQUS INE _ABS DAES

10 dBm

0 dBm [ "}

-10 dem — , ‘

-20 dBm J \

SPURIOUS_LINE_ABS_ ,/ L

-40 dBm I"L

-50 dBm |’J

0. dBm =

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.80220 MHz -60.18 dBm -25.18 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -43.92 dBm -30.92 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95839 MHz -47.21 dBm -34.21 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.56344 MHz 2.67 dBm -27.33 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.02033 MHz -41.87 dBm -28.87 db
788,100 MHz 793,000 MHz 100,000 kHz 788.20035 MHz -38.12 dBm -25.12 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.26623 MHz -60.42 dBm -25.42 dp
-7
[ ] o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge

/1RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.20 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit heck PAES
20 dh'uuu EPURIOUS INE ARG pARG 20 dg;“‘#’_ PURIQUS JINE ABRS | pakg ﬂ
10 dBm ﬂ 10 df “
B I de
0 d JI‘ ] }I
-10 dBm — I lll -10 dem: —] T ‘\
-20 dBm J ]l -20 dem: { I\
SPURIDUS_LINE_ABS ; \ . SPURIOUS_LINE_ABS " ’J l\
-40 dBm - 40 dem 1 —
N \ ) LA N
-50 dBm i -50 dem: [ i
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 769.75524 MHz -60.63 dém -25.63 d& 763.000 MHz 775.000 MHz 6,250 kHz 77116983 MHz -60.70 dBm -25.70 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.79346 MHz -48.60 d&ém -35.60 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.78896 MHz -48.81 dBm -35.81 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99755 MHz -53.07 dBm -40.07 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,95450 MHz -53.98 dém -40,98 dB
776.000 MHz 786.000 MHz 100.000 kHz 777.56444 MHz 18.84 dBm -11.16 d& 776.000 MHz 788.000 MHz 100,000 kHz 786.37562 MHz 19.24 dem -10.76 dB
788.000 MHz 788,100 MHz 30,000 kHz 788,05130 MHz -52.62 dém -40.69 d& 788.000 MHz 788,100 MHz 230,000 kHz 788.02313 MHz -51.19 dBm -38.19 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.82413 MHz -49.13 dBm -36.13 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -47.75 dBm -34.75 dB
793.000 MHz 806.000 MHz 6.250 kHz 801.87862 MHz -60.53 dBm -25.53 dB 793,000 MHz 806,000 MHz 6,250 kHz 799,69481 MHz 3 dém -25.63 dB
I J [ ] ( )i ] ]
20:04:55 Date: B.MAY.2020 20:09:55
Band Edge / Full RB
Spectrum | :%J
Ref Level 30.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
o0 dbre—fRURINNLS | INE ABRS DASS
10 dBm
0 dem ( 1
-10 dBm — l }
-20 dBm
o ! \
SPURIOUS_LINE_ABS_ i L
-40 dBm rd ““
-50 dBm I‘J
A0.dRm
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 767.14186 MHz -60.73 dBm -25.73 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.88876 MHz -44.57 dBm -31.57 de
775,900 MHz 776.000 MHz 30.000 kHz 775.99016 MHz -47.68 dBm -34.68 dB
776.000 MHz 788,000 MHz 100.000 kHz 782.44356 MHz 1.72 dBm -268.28 dB
788,000 MHz 788,100 MHz 30,000 kHz 788.05150 MHz -42.95 dBm -29.95 db
788,100 MHz 793,000 MHz 100,000 kHz 788.10245 MHz -39.06 dBm -26.06 db
793,000 MHz 806,000 MHz 6.250 kHz 798.52597 MHz -60.54 dBm -25.54 db
-
[ J e
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SPORTON LAB.
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Conducted Spurious Emission

LTE Band

13 /5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,90 dB Mode Auto Sweep

@1 AvgPwr (@1 Avgpwr
Limit Twrk PARS Limit rtm-k
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763,000 MHz 100,000 kHz 64229860 MHz -58,31 dBm -45,31 dB 30,000 MHz 763,000 MHz 100,000 kHz 631.67541 MHz -58,49 dBm -45 .49 dB
806.000 MHz 1.000 GHz 100.000 kHz 954.32834 MHz -57.05 dBm -44.05 dB 506,000 MHz 1,000 GHz 100,000 kHz 950.89405 MHz -57.02 dBm -44,02 db
1.000 GHz 3.000 GHz 1.000 MHz 2.44939 GHz -46.79 dBm -33.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49138 GHz -46.81 dBm -33.81 dB
3.000 GHz 8.000 GHz 1.000 MHz £.89796 GHz -42.41 dBm -29.41 dBb 3.000 GHz 8,000 GHz 1.000 MHz 6.99485 GHz -42.74 dBm -29.74 d&
\ I ) wa ( J wa
D B.MAY.2020 1
Spectrum Spectrum
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
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-40 dBm -40 dBm
- LN IR o i e,
-50 dBm — -50 dBm
A
70 dB =70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 612.99325 MHz -58.28 dBm -45.28 dB 30,000 MHz 763.000 MHz 100,000 kHz 629.84383 MHz -58.45 dBm -45.45 dB
806.000 MHz 1.000 GHz 100.000 kHz 991.80760 MHz -57.39 dBm -44,30 dB 806,000 MHz 1,000 GHz 100.000 kHz 964.66117 MHz -57.28 dBm -44.28 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53787 GHz -46,80 dBm -33.80 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.61635 GHz -46,83 dBm -33.83 dB
3.000 GHz 8.000 GHz 1.000 MHz 5.90746 GHz —-42.84 dBm -29.84 dB 3.000 GHz 8,000 GHz 1.000 MHz 5.90496 GHz -42.70 dBm -29,70 dB
\ I ) wa ( J wa

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 13 / 5MHz

Spectrum Spectrum
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Twrk PARS Limit rtm-k
ine sPURIOUS. INE_ABS PABS ne sPURIOUS INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
-30 dB -30 dBm
-40 dBm -40 dBm
el ——
. g et | ] L et
-50 dBm e -50 dBm o
70 dB =70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763,000 MHz 100,000 kHz 75768841 MHz -58,40 dBm -45,40 dB 30,000 MHz 763,000 MHz 100,000 kHz 634.23963 MHz -58,42 dBm -45 42 dB
806.000 MHz 1.000 GHz 100.000 kHz 964.82709 MHz -57.21 dBm -44.21 dB 506,000 MHz 1,000 GHz 100,000 kHz 996.54603 MHz -57.43 dBm -44.43 db
1.000 GHz 3.000 GHz 1.000 MHz 2.63534 GHz -46.79 dBm -33.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52087 GHz -46.75 dBm -33.75 d8
3.000 GHz 8.000 GHz 1.000 MHz 6.02145 GHz -42.73 dBm -29.72 dB 3.000 GHz 8,000 GHz 1.000 MHz 5.01146 GHz -42.83 dBm -29.83 dB&
—_——
\ I ) wa ( J wa
D: B.MAY.2020 48
Spectrum ué]
Ref Level 0,00 dBm  Offset 10,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limil Cfvlmrk PABS Limit (thrnk
10 dine "ulmmu.\' INE_ABS PABS 10 ddne i JRIOUS_) INE_ABS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
e s S | s g o I O i o, S
-50 dBm = -50 dBm
70 dB -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 757.68841 MHz -58.46 dBm -45.46 dB 30,000 MHz 763.000 MHz 100,000 kHz 630.94278 MHz -58.38 dBm -45.38 dB
806.000 MHz 1.000 GHz 100.000 kHz 889.23288 MHz -57.28 dBm -44.28 dB 806,000 MHz 1,000 GHz 100.000 kHz 970.38131 MHz -56.99 dm -43.99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63334 GHz -46,85 dBm -33.85 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.50287 GHz -46,78 dBm -33.78 dB
3.000 GHz 8.000 GHz 1.000 MHz 5.90246 GHz —-42.84 dBm -29.84 dB 3.000 GHz 8,000 GHz 1.000 MHz 5.90596 GHz -42,69 dBm -29.69 d&
\ ) ) J [ >
:15
TEL : 886-3-327-3456 Page Number 1 A13-14 of 15
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0051
40 Normal Voltage 0.0018
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0036
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0031 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0026

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.39 4.35 3.94 5.62
Middle CH 3.54 4.35 4.9 5.65 PASS
Highest CH 3.48 4.26 4.38 5.54
TEL : 886-3-327-3456 Page Number . A66-1 of 39

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 66 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
o
= a Y Y
5
0.0 A
e i =
y k y
1EA 1E-L \
1€ 1€ i
CF 1.72 GHz ean Pvir + 20.00 dB CF 1.72 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | [i} | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 19.62 cbm 22,99 dbm 3.38 dB 2.56 dB 3.33 dB Trace 1 | 20,30 cbm 24,67 dbm 4.57 dB 2.43 dB 3.83 dB 4.35 dB 4.52 0B
B B —
L L J L JL J | CEERERE

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
T
o
00 \l 00 -
r = \ =
1E- 1E4 : T
g I s
|
1€ i 1€
CF 1.745 GHz ean Pvir + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19.62 cbm 23,18 dbm 3.55 dB 2.61 dB 3.48 dB 54 dB 57 dB Trace 1 | 20,34 cBm 24,69 dbm 4.55 dB 2.45 dB 3.85 dB 4.35 dB 4.49 0B
B B —
L JL J L JL | CEERERE

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&
Att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
= o
3 - -
i‘ .
0. = 0. Y =
y b y
1E- 1E- i
5 ! A
1 1 ;
\; |

i |

CF 1.77 GHz i ean Pvir + 20.00 dB CF 1.77 GHz i Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000

Mean | poak | crest | 10% | 19 | | o.oes | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 19,43 cbm 22,66 dbm 3.43 d8 2.67 dB 3.39 dB 3.48 dB Trace 1 | 20,12 dbm 24,75 dbm 4.63 dB 2.43 dB 3.83 dB 4.26 db 4.45 0B
L B —
L JL J AR J | CEERERE

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 66 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

crum | [ Spectrum | [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
00 e
3
< \ <
1E- 1E- -
5 i 5

L 1 |

1 1 ‘

CF 1.72 GHz ean Pvir + 20.00 dB CF 1.72 GHz Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | oas | ® | Mean | poak | crest__ | 0% | 195 | oa% |

Trace 1 | 19.24 cbm 23,17 dbm 3.94 dB 3.01 dB 3.91 dB 3.94 0B Trace 1 | 19,36 bm 25,37 dbm 5.93 dB 3.10 dB 4.90 dB 5.62 dB
L B
L I J GRS vt L I J

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
00 T 00 -
N
s b s
y \ y
1E- 1E-
| \
1 1 !
CF 1.745 GHz ean Pvir + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 db
C y G Di Function C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0.9 Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 15,70 cbm 23,59 dbm 4.89 db 2.99 dB 4.76 db 4.50 db 4.93 db Trace 1 | 19,37 dbm 25,36 dbm 5.00 dB 3.10 dB 4.87 dB 5.65 dB 5.91 0B
B — S —
L JL J AR L J1 )| | CEERERE

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 11,70 d& Ref Level 30.00 dém  Offset 11,70 d&
Att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
AN
0. 0.
S 5 S
. \ .
3 5 S
y \
1E- 1E-
5, g X,
& 1 :

1 a 1 \)

1 J - 1 :

CF 1.77 GHz i ean Pvir + 20.00 dB CF 1.77 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000

Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 1564 cbm 23,02 dbm 4.38 db 3.04 dB 4.32 db 4.36 0B 4.43 db Trace 1 | 19.07 cbm 24,99 dbm 5.91d8 2.99 dB 4.81d8 5.54 d8 5.80 dB
L B —
L JL J CERRREE ] L JL ] [ [TTT e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.23 1.23 3.02 2.96 4.93 4.83 9.79 9.77 | 14.36 | 14.27 | 19.06 | 19.18
Middle CH 1.23 1.22 3.02 3.02 4.86 4.95 9.95 9.69 | 14.63 | 14.24 | 19.02 | 19.10
Highest CH 1.22 1.22 2.99 2.98 4.79 4.93 9.75 9.77 | 14.63 | 14.18 | 19.10 | 19.06

TEL : 886-3-327-3456 Page Number : AB6-4 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 66

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 14.31 dBm| ™Il 13.80 dBm|
1.71051820 GHz 1.71051540 GHz
= ndg 26.00 dB| « M1 ndg 26.00 dB
T W e B N 1230800000 MHz M AT O BN, 1225200000 MHZ
10 d - . 10 .
Qfactor” | 1389.9 Qfactor 1} 1396.1]
od i I odl 1 ¢
J Yz y
BUE! ¥ i 04 y
7 \ I 4
! 3 i
20 d - 20 di
] \ e
g ey, A Pt P - -
20 ey T T |30
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 17105182 GHz 14.31 dBm ndB down 1.2308 MHz ML 1.7105154 GHz 13.80 dBm ndB down 12252 MHz
TL 1 1.7100818 GHz -11.97 dém ndé 26.00 dB TL 1 1.7100902 GHz -11.98 dém ndé 26.00 d8
T2 1 17113126 GHz -11.80 dém Q factor 1389.5 T2 1 1.7113154 GHz -11.95 dém Q factor 1396.1
L ) L )i ) L

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.67 dBm| ™Il 14.23 dBm|
1.74525170 GHz 1.74514270 GHz
= ‘;&da 26.00 dB)| @ T nde 26.00 dB|
o A i N B, 1233600000 MHz 104 P P A A A 1.222400000 MHZ|
Qfactor 1414.8) Q factor 1427.7
od E o0d
7
ryf y \o
BUE! i -10d v
/ f 3
20 df 20 d T .
I S, S W ¥
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1,745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 17452517 GHz 14.67 dBm ndB down 1.2336 MHz ML 1.7451427 GHz 14.23 dBm ndB down 1.2224 MHz
T1 1 1.7443818 GHz -11.45 dam nds 26.00 d8 T1 1 1.7443902 GHz -11.77 dém nds 26.00 da
T2 1 17456154 GHz -11.25 dém Q factor 1414.8 T2 1 17455126 GHz -11.83 dém Q factor 1427.7
L I ) - ( It ] I

Highest Channel /

1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 11,70 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,70 o & RBW 30 kHz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.40 dBm| mili] 14.78 dBm|
1.77907620 GHz, 1.77944830 GHz
20 ’F ndB 26.00 dB| ® e 26.00 dB|
T, s 8 A Al
04 PaViW Fis o nBAT L 1219600000 MHz 104 - ~ 1216800000 MHz
/ Qfactor 1458.8) 7 1462.4
od 7 - od
10 of b i 10 o Lt
/ \ %
20 df i \ 20 df
- S N
| P S - R
[ _ A s
— :
-40 -40 df
50 d -50 di
-60 d 60 d
CF 1.7793 GHz 1001 pts Span 2.8 MHz CF 1.7793 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 17790762 GHz 14.40 dBm ndB_down 1.2196 MHz ML L 1.7794483 GHz 14.78 dBm ndB_down L2168 MHz
TL 1 1778693 GHz -11.37 dém nd8 26.00 dB TL L 17786902 GHz 11,40 dém n 26.00 dB
T2 1 17799126 GHz -11.33 dam qQ factor 1458.8 T2 1 1.779907 GHz -11.34 dam qQ factor 1462.4
—

J

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 66

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 16.00 dBm| ™Il 14.50 aBm|
1.71251300 GHz 1.71191960 GHz
M1
= ndB ¥ 26.00 dB| « ”!\u(\B 26.00 dB|
0 e ndhentin el hendiiie - (- e 3.015000000 MHzZ| 104 e P e e T B ™ 2.961000000 MHZ]
I Q factor 4 568.0) 7 Q factor 578.1)
0d / L8 0
BUE! H‘; -10d
20 d 7 ) 20 df [
o |
. \ A~ - e
s 50 dfim =
A “
-40 d
50 df -50 di
60 d -60 db
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1712513 GHz 16.00 dBm ndB down 3.015 MHz ML 17119186 GHz 14.53 dBm ndB down 2,961 MHz
TL 1 1.7100075 GHz -10.19 dém ndé 26.00 dB TL 1 1.7100315 GHz -11.30 dém ndé 26.00 d8
T2 1 17130225 GHz -10.15 dém Q factor 566.0 T2 1 1.7129925 GHz -11.36 dém Q factor 576.1
L ) - L )i ) L

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.15 dBm| ™Il 14.07 dBm|
1.74608490 GHz 1.74594110 GHz
= ' ~_nde b3 26.00 dB| @ nds g 26.00 dB)
104 o i il - e Vg “ﬁ\ 3.021000000 MHZ| 0d N, B ’\f'\/f‘\ 3.021000000 MHZ]|
J Q factor \ 578.0] / Q factor 577.9|
od . . od s
T ¥
-t0d ¥ — -10d
\
J
20 d 20 di
ot ) ] o =
-40d
50 df -50 di
-60 df -60 di
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1,745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 17460843 GHz 16.15 dBm ndB down 3.021 MHz ML 17450411 GHz 14.87 dBm ndB down 3.021 MHz
T1 1 1,7434895 GHz -9.94 dBm nds 26.00 d8 T1 1 1.7434895 GHz -11.33 dém ndé 26.00 d8
T2 1 17465105 GHz .61 dbm Q factor 576.0 T2 1 17485105 GHz -11.07 dém Q factor 577.9
L I ) - L I ] b
pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.27 dBm| ™Il 19.10 aBm|
1.77808640 GHz 1.77731320 GHz
20 + 20
Y. ndB 26.00 dB| T ndB 26.00 dB|
0 Mg P N A AR 2.991000000 MHZ, oa e T s 2.979000000 MHZ]
Q factor 594.5| Q factor 596.6]
[ s
0 di f 0di
i I)ﬂ "\
04 7 10 d
b \ Y
20 d ~ T 20 d -
. \ | T AN
|/ \ —~ . ~.
-3 - 30
L G
\
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.7785 GHz 1001 pts Span 6.0 MHz CF 1.7785 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 17760854 GHz 15.27 dBm ndB down 2.951 MHz ML 1 17773132 GHz 14.10 dBm ndB down 2,579 MHz
T1 1 1.7770195 GHz -10.84 ddm nds 26.00 d8 T1 1 1.7770135 GHz -11.90 d8m nds 26.00 d8
T2 1 17600105 GHz -10.50 dém Q factor 594.5 T2 1 17799925 GHz -11.62 dém Q factor 595.6
L I ) - L I ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 66

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.11 dBm| ™Il 13.20 dBm|
1.71268000 GHz 1.71976900 GHz
= % ndB 26.00 dB « ndB 1 26.00 dB
w0 AN Fuarse PO BN ey 4.925000000 MHz 104 e B X, 4.825000000 MHz
7 Q factor | 347.7 7 Q factor 355.2
od L A 0 f
/ { \
10 d | \"-_ 10 d '\“
20 J;. T 20 T
==y - = g AT v f —
-40d
50 df -50 di
60 d -60 db
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 171268 GHz 14.11 dBm ndB down 4.925 MHz ML 1.713768 GHz 13.20 dBm ndB down 4,525 MHz
T1 1 1.710062 GHz -12.20 dém nds 26.00 d8 TL 1 1.710092 GHz -12.45 dém ndé 26.00 d8
T2 1 1714983 GHz -12.19 dém Q factor 347.7 T2 1 1.714918 GHz -12.81 dém Q factor 355.2
L ) - L )i ) L

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.75 dBm| ™Il 13.52 dBm|
1.74652800 GHz 1.74381100 GHz
= nds "y 26.00 dB| @ 2 ndB 26.00 dB)
0u ek v A AP Ny 4.855000000 MH2 104 ol A Jay B e, 4.945000000 M2
T Q factor | a59.7 ] q factor \ 352.6
| |
0d : 0d v
74 2
BUE! -10d (,i'
20 d 20 di -
= iy o ~ A e -30,8m AT ! T
AT e Rl e A YA e et P S
-40d -40 di
50 df -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1,745 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1,746528 GHz 14.75 dBm ndB down 4.655 MHz ML 1 1.743811 GHz 13.52 dém ndB down 4,945 MHz
TL 1 1742582 GHz -11.10 dam nds 26.00 dB TL L 1.743532 GHz -12.33 dam nds 26.00 d8
T2 1 1,747438 GHz -11.37 dém Q factor 359.7 T2 1 1.747478 GHz -12.15 dém Q factor 352.6
L I ) - ( ) ] b

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L I ]

ectrum -
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 13.73 dBm| mili] 12.36 dBm|
1.77813900 GHz, 1.77786000 GHz
20 ML nds 26.00 dB ® ndB 26.00 d8
e By 4.785000000 MHz A BYL 4.925000000 MHz
1 d L0 = e 10 d A - A, P,
| @ Yactor ,\! a71.5) [ S factor VY 361.0
od + od +
| | /
~10d I3 \2 10 d 1
/ | /
20 d 20 d t
/ \ ] ]
i \ Pl S —
e e e =
-40 -40 df
50 d -50 di
-60 d 60 d
CF 1.7775 GHz 1001 pts Span 10.0 MHz CF 1.7775 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1.778139 GHz 13.73 dam nd8 down 4.785 MHz ML 1.77786 GHz 12.35 dBm ndB_down 4,925 MHz
TL 1 1775112 GHz -12.29 dm nd8 26.00 dB TL L 1.775032 GHz -13.26 dm n 26.00 dB
T2 1 1.779898 GHz -12.65 dam qQ factor 3716 T2 1 1.779958 GHz -13.61 dam qQ factor 361.0
—

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 66

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

ctrum 3 pectrum 2

Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 16.11 dBm| ™Il 14.53 dBm|
" 1.7164790 GHz 1.7155000 GHz
= xnde 26.00 dB « 5 ndB 26.00 dB
0 mataiadll dienwatens DAl - VAR N ©.790000000 MHZ wd s e Pt e e ©9.770000000 MHz
i Q factor \ 175.9) 7 Q factor | 175.6)
/ \
o J 0d [ .
T 4 |
-10 df /f 10
20 d 20 di / \
-~ W SN
~ ~+— e v
e L N - —
40 df 40 d
50 df 50 di
-60 df -60 di
CF 1.715 GHz 1001 pts Span 20.0 MHz CF 1,715 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1716479 GHz 16.11 dBm ndB down .75 MHz ML 1.7155 GHz 14.53 dBm ndB down 9,77 MHz
TL 1 1.710045 GHz -9.78 dém ndé 26.00 dB TL 1 1.710105 GHz -11.09 dém ndé 26.00 d8
T2 1 1719835 GHz -10.51 dém Q factor 175.3 T2 1 1.719875 GHz -11.80 dém Q factor 175.6
L ) - ( )i ) -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.48 dBm) ™Il 14,04 dBm)
1.7432620 GHz 1.7470380 GHz
20 - 20
x ndB 26.00 dB 26.00 dB
g AT e | B e 9.950000000 MHZz 0d PP Al P | S Bl e 9.690000000 MHZ|
i Q factor 1752 { Q factor 180.3
od / 0 d -
T
BUE! -10d f
20 d 20 di b
20 20 -
R R R
30, dam ~sfid
-40d -40 d
-50 d -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1,745 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1743262 GHz 15,48 dBm ndB down 9.95 MHz ML 1.747038 GHz 14.84 dBm ndB down 9,69 MHZ
T1 1 1, 740045 GHz -10.08 dém nds 26.00 d8 T1 1 1.740165 GHz -10.63 dBm nds 26.00 da
T2 1 1749995 GHz -10.42 dém Q factor 175.2 T2 1 1.749855 GHz -10.43 dém Q factor 180.3
L I ) - ( It ] I

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.43 dBm) MiL1] 14.01 dBm)
1.7714440 GHz] 1.7726620 GHz
20 y B 26.00 dB| 2 ™ 26.00 dB|
104 B 9.750000000 MHz| 104 T Cav I 9.770000000 MHz
{ Q factor \‘ 181.7 Ji A 181.4
ad { ; od 3
| | / L
-10d + X 0d i e
/ Y T
/ / \
20 df 20 df
7 )
/ \ N e
AUt m = - = =0 ‘
-40 -40 df
50 df 50 d
-6 df -60 di
CF 1.775 GHz 1001 pts Span 20.0 MHz CF 1.775 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1771444 GHz 15.43 dam nd8 down 9.75 MHz ML 1.772662 GHz 14,31 dam nd8 down 9.77 Wz
T 1 1.770165 GHz -10.89 dBm nd8 26.00 dB TL L 1770045 GHz -12.17 dbm n 26,00 d8
T2 1 1779915 GHz -10.58 dam qQ factor 1817 T2 1 1.779815 GHz -11.03 dam qQ factor 181.4
—

L it J -

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 66

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 GBm  Offset 11,70 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.15 dBm| ™Il 13.54 dBm|
1.7137540 GHz 1.7208870 GHz
= ! ndB 26.00 dB « gy 26.00 dB
04 Al LA B o A 14.356000000 MHz 104 NonB 14.266000000 MHz
’( Q factor | 119.4 T Qractor ¥y 120.6
ad | od |
1 i f |
-10d f -10d + -
/ { ¥
20 d i ; 20 d L
| L. NV e
. o L Y . . M N
e aavs Bl
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.7175 GHz 1001 pts Span 30.0 MHz CF 1.7175 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1713754 GHz 14.15 dBm ndB down 14.356 MHz ML 1.720887 GHz 13.54 dBm ndB down 14.266 MHz
TL 1 1710427 GHz -11.81 dam nds 26.00 dB TL L 1.710307 GHz -12.45 dam nds 26.00 d8
T2 1 1724783 GHz -12.24 dém Q factor 115.4 T2 1 1.724573 GHz -13.45 dém Q factor 120.6
L ) - L )i ) L

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.62 dBm| ™Il 13.04 dBm|
1.7474280 GHz 1.7441610 GHz
= hdn 26.00 dB @ M ndB 26.00 dB
w0 e PR P i 14.625000000 MHz 104 _ e, oA, 14.236000000 MH2
I qYactor | 119.5 Q factor \ 122.5
04 I 0d | L
J | )
Ti el - |
d L5 di I
-0 -10 " -
/ ) [ |
d i I
20 20
-
f Nl N
pup R Tt f - [ s S
-3 30 s -
RP 20 e vy
-40d -40 d
-50 d -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1,745 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1747428 GHz 14.62 dBm ndB down 14.625 MHz ML 1.744161 GHz 13.04 dBm ndB down 14.236 MHz
TL 1 1.737717 GHz -10.97 dém ndé 26.00 dB TL 1 1.737867 GHz -12.32 dém ndé 26.00 d8
T2 1 1752343 GHz -11.23 dém Q factor 115.5 T2 1 1.752103 GHz -12.89 dém Q factor 122.5
L I ) - L I ] b

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 14.08 dBm) MiL1] 12.76 dBm)
1.7695630 GHz| 1.7754070 GHz
20 {1 ndg 26.00 dB| 2 B 26.00 dB|
04 A A | e AR 14.625000000 MHZ 04 ol s A la B, 14176000000 MHz
7 q factol 121.0 Q fattor 125.2
o : 0 d
-0 d L -10 di
\
20 d 20 d i
Y A 1T \ “
./ A N . n N
Frdge 7 <#8/dBrry
40 d -40d
50 df 50 d
-6 df -60 di
CF 1.7725 GHz 1001 pts Span 40,0 MHz CF 1.7725 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.769563 GHz 14.08 dam nd8 down 14.525 MHz ML 1775407 GHz 12,76 dam nd8 down 14,176 MHz
T 1 1765217 GHz -11.78 dam nd8 26.00 dB TL L 1765427 GHz -13.50 dBm n 26,00 d8
T2 1 1.779843 GHz -11.72 dam qQ factor 121.0 T2 1 1779603 GHz -13.06 dam qQ factor 125.2
—
L it ] -

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 66

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 7.02 dBm ™Il 12.11 dBm|
1.7245150 GHz 1.7244760 GHz
= neal 26.00 dB « 26.00 dB
10.061000000 MHz 10.181000000 MHz
104 2 P e o, 10 d o
T Q Tactbr /\lL 90,5 f’ S 89.9
0d ' ool 1
o L o /
- 12 E
L f
20 d . 20 di L
30 L‘ 30 / vy
) Ty T T e - =T T ]
LTt B Y
a0y ag
50 df 50 di
60 d -60 db
CF 1.72 GHz 1001 pts Span 40.0 MHz CF 1.72 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1724515 GHz 13.02 dém ndB down 19.081 MHz ML 1.724478 GHz 12.11 dBm ndB down 19,161 MHz
T1 1 1.71033 GHz -13.06 dBm nds 26.00 d8 T1 1 1.71033 GHz -14.24 dBm nds 26.00 da
T2 1 1729391 GHz -13.21 dém Q factor 90.5 T2 1 1.72951 GHz -14.65 dm Q factor 85.9
L ) L )i ) L

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.08 dBm| ™Il 12.62 dBm|
1.7471980 GHz 1.7537910 GHz
20 20
ndB 26.00 dB ndB a1 26.00 dB
» A N -Kf\ﬂﬂ;—«na o 19.021000000 MHz| " o ARY T 19.101000000 MHz
o AT @ tactor= r\ 91.9 n I’ T 'ﬁmﬁur/ = ‘I 91.8
od [ + 0 d L
o L L . /
-0 -10 f
¥ i
20 df X 20 df
T PRy Py, Wlf ndrn s,
=0 ; = 30, - T
e Byl
40 df 40 d
50 df 50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1747198 GHz 13.08 dBm ndB down 19.021 MHz ML 1.753791 GHz 12.62 dém ndB down 19,101 MHz
TL 1 1.735609 GHz -12.63 dém ndé 26.00 dB TL 1 1.73545 GHz -13.28 dém ndé 26.00 d8
T2 1 175463 GHz -13.18 dém Q factor 519 T2 1 1.75455 GHz -12.57 dém Q factor 91.8
L I ) - ( It ] I

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 12.91 dBm) MiL1] 11.77 dbm)
1.7714790 GHz] 17693610 GHz
20 M1 ndB 26.00 dB| ® M1 ndB 26.00 dB|
04 . JonBr A~ 19.101000000 MHz 04 . X By 10.061000000 MHz
,f” - ~ Qtactor™™ 92.7] JUromare - AT ) 1 VR 92.8
v . va / \
|
-10d -10d T_‘;' T2
/ i
20 df 20 df
A .\
A W SN ol fin_p
| 2o ; -2, P _—
40 d 40 d
50 d S0 d
60 d -60 di
CF 1,77 GHz 1001 pts Span 40.0 MHz CF 1.77 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.771479 GHz 12.91 dBm nd@ down 19.101 MHz M1 1.769361 GHz 11.77 dBm nd@ down 19.061 MHZ
T 1 176025 GHz -13.09 dam nd8 26.00 dB TL L 1760529 GHz -13.83 dbm n 26,00 d8
T2 1 1779351 GHz -14.57 dam qQ factor 92.7 T2 1 1.77959 GHz -14.48 dam qQ factor 2.8
—

L I ]

J
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.09 1.09 2.72 2.73 4.49 4.49 8.99 9.07 | 13.49 | 13.43 | 17.82 | 17.98
Middle CH 1.09 1.09 2.71 2.72 4.50 4.46 8.97 8.99 | 13.46 | 13.43 | 17.82 | 17.82
Highest CH 1.09 1.09 2.72 2.72 4.50 4.49 9.03 8.99 | 1349 | 1343 | 17.82 | 17.82

TEL : 886-3-327-3456 Page Number : AB6-11 of 39
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 66

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.84 dBm| ™Il 19.67 dBm|
20 ) 1.71100770 GHz - 1.71050980 GHz
olffer 1.090900091 MHz m Oce B 1.088111888 MHZ|
i N e N - oa rronf A i, A
o E 0 d
/ \ /| \
-t0d - -10d -
) \
| f \
20 d T 20 di -
_an A o o P P /‘\v; e S
Nyt e i =0
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 L7110077 GHz 14.84 dBm ML 1.7105098 GHz 14.67 dBm
T1 1 1.71015455 GHz 9.28 dBm oce Bw 1.090909091 MHz T1 1 1.71016014 GHz 7.51 dam oce Bw 1.088111888 MHZ
T2 1 171124545 GHz .97 dbm T2 1 171124825 GHz 9.08 dém

] [

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

I

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.02 dBm) ™M1[1] 14.04 dBm)
0 1.74518180 GHz - 1.7 0 GHz
| y_Occ Bw 1.088111888 MHz T Y : By 1.093706294 MHz
- Lo o Y e ol o oo, 104 PP LIV S W e
od 4 od
/ Y\ f A
-t0d 1 -10 di — |
[ Y / |
20 df T 20 df T
/ L ~ [ | -
o sAn =
A\ A
A W A VAR
50 df -50 di
60 df -60 de
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 17451818 GHz 15.02 dém ML 1.7451455 GHz 14.64 dBm
TL 1 174445734 GHz 7.95 dam Occ 8w 1.088111888 MHz TL L 1.74445734 GHz 7.97 dam Occ 8w 1.093706294 MHz
T2 1 1.74554545 GHz 8.14 dBm T2 1 1.74555105 GHz 8.53 dBm
L I ) - L I ] b
§ - .
ectrum -
Ref Level 30.00 GBm  Offset 11,70 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,70 o & RBW 30 kHz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.53 dBm| mili] 1 dBm
20 1.77907620 GHz - 1.77947340 GHz
i oOce Bw 1.085314685 MHz J 11 Oce B 1.090909091 MHz
Y T R RN Y S P
10 di 10 d -
T K ¥ N
od 7 od
/ 4
-10 df s -10 o
\
20 df T 20 df
L P Dt e o~
30 — }<50 =
A > B
-40d -40 d
50 d -50 di
-60 d 60 d
CF 1.7793 GHz 1001 pts Span 2.8 MHz CF 1.7793 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17790762 GHz 14,53 dam ML 1.7794734 GHz 13.23 dem
TL 1 177876014 GHz 8.26 dBm Oce Bw 1.085314685 MHz TL L 177875734 GHz 6.90 dBm Oce Bw 1.090909091 MHz
T2 1 177984545 GHz 7.13 dam T2 1 1.77984825 GHz 5.83 dam
—

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 66

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

ctrum 3 pectrum 2

Ref Level 30.00 dém  Offset 11.70 db & RBW 100 kHz RefLevel 20.00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.68 dBm| ™Il 15.50 dBm|
1.71246500 GHz 1.71111040 GHz
= N _ OccBuwy 2.721278721 MHz « Y Occ B . 2.727272727 MHz
e Fre e A A e A TR oa 1 I P vy N e
\ ) /
od 3 0 i
\
BUE! -10d /
)
20 d

-40d 40 d
50 df 50 di
60 d -60 db
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1712465 GHz 15.88 dBm ML 17111104 GHz 15.59 dBm
TL 1 1.71013936 GHz 9.88 dém Oce Bw 2.721278721 MH2 TL 1 1.71013936 GHz 9.17 dém oce Bw 2.727272727 MHZ
T2 1 171266064 GHz 9.50 dbm T2 1 171286663 GHz 9.11 dém

L )i ]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 16.00 dBm| 15.17 dBm|
0 1.74624680 GHz - 1.74610890 GHz
2.709290709 MHz 2.715284715 MHz
LA SR B 3 T A —
104 s v 104 :}”' Voeala W,
/ ! |
od . od
/ \ f
/ \ e /
\ /
20 d - 20 di - -
Y / \
- \ - ™ o .
L1 AT A E— i - v
-40 d
50 df 50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1,745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 17462488 GHz 16.00 dBm ML 1.7481089 GHz 15.17 dBm
TL 1 1.74364535 GHz 9.29 dém Oce Bw 2.709290709 MHz TL 1 1.74363936 GHz 9.03 dém Oce Bw 2.715284715 MHZ
T2 1 1 74635465 GHz 10.53 dBm T2 1 174835485 GHz .98 dbm

L ) ]

L L )il ] L

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

ectrum -

Ref Level 30.00 GBm  Offset 11,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 14.84 dBm) MiL1] 14.04 dBm)
2 1.77919530 GHz o 1.77739710 GHz,
O 2.715284715 MHz| Occ Bw 2.721278721 MHz|
T1 A e 12 L e e -
04 v & 104 A, S e
! | \
od 7 T 0 v
-0 T -10
/ 4
20 d - 20 d
/ — A\
— { En_, | -
B \ -
./
-40 -40 df
50 df 50 d
-6 df -60 di
CF 1.7785 GHz 1001 pts Span 6.0 MHz CF 17785 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17791953 GHz 14,84 dam ML 17773971 GHz 14,94 dam
T 1 177713936 GHz 8.60 dBm Oce Bw 2.715284715 MHz TL L 1.77713938 GHz 8.77 dBm Oce Bw 2.721278721 MHz
T2 1 177985465 GHz 8.82 dam T2 1 1.77986064 GHz 8.27 dam

L I ]
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